SiRUSA

Z=H4E
PARTS LIST

iDL7200D

Ce



HEREER
FHRMPIRIERE
BRIKE
ERRE

hete k&
HmEERE
FIRKE
tHREE
ElFERRARE
EHERENIRER
B4

EiRE

Machine body

Needle bar and thread take-up mechanism
Presser foot mechanism

Feed mechanism components

Hook components

Lubrication

Threading mechanism

Thread trimmer mechanism

Quick reverse switch mechanism
Control box device and operation box
Accessories

TABLE CUT-OUT

13

15

17

19

21

21

23

25



1. #8%%8 4> Machine body

17

23




BYL-

F 5 [¥RZRES BYLxx) | A £ FHEWR NAME OF PARTS
1 15094762809 | 3 |424T SCREW

2 |288C01001 | 1 |ER FACE PLATE

3 [288C01002 | 1 |EHRER GASKET

4 1991001005 | 2 |#B K ZESS RUBBER CAP 8.5

5 (991001006 | 2 | K E12.2 RUBBER CAP 12.2

6 (288001006 | 1 |FER SIDE PLATE

7 (5094762809 | 9 | 4247 SCREW

8 (288001008 | 1 |[FEER#TA GASKET

9 1380012201 | 1 [#&KE 37.8 RUBBER CAP 37.8
10 |288C01010U] 1 |EBHLE MOTOR COVER
11|M180500820| 4 |424T M5X20 SCREW M5X20
121991001033 | 5 |#HEZ%E12.8 RUBBER CAP 15.5
131280001065 | 1 |HEFML&IFTL&LIGHZE | RUBBER CAP
1450743740067 1 |424] SM4. 37X40-6 SCREW SM4. 37X40-6
151280001037 | 1 |&IhSEEE EDGE WINDING DEVICE
161991001039 | 2 |4P%T RIVET
171280001036 | 4 |JR#RZ#E BED SCREW STUD

18 (288001018 | 1 | S = RUBBER CAP 21

19 (280001011 | 1 |FgRp® BUSINESS SIGN

20 (288C01020 | 1 |BShE MODEL CARD
211288001021 | 1 |#Hl=THH Machine cover

22 (280001070 | 1 |RLHRR SAFETY MARKING
23288001023 | 1 | iR T INSPECTION SIGN
24 1280001071 | 1 |#1 28 %353 AR MACHINE OVERTURN INSTRUCTIONS
251991001012 | 1 |& £ i5xpe SAFETY |ABLE

26 (S154374006 1 | #Z%T SCREW

27 [S073184404| 1 | 4257 SCREW

28 1991001057 1 | 8B Grease plate gasket
29 (280001004 1 | EEREE E AR Armoil shifld plate gasket
30 [288004041 | 1 | h%t 0il seal

31 (280001063 | 1 |mirEiRLLgKE Rubber plug




2. $HR RIS IREE E Needle bar and thread take-up mechanism

L~ \Iy

)

(|

=)
ol

30




BYL-

FF 5 (901408 BYLx) | A 2 FHBW NAME OF PARTS

1 1S127142816[ 1 |42%] SM7.14X28-16 SCREW SM7.14X28-16

2 1991002024 | 1 |;HE AT RUBBER CAP

3 [991002009-5| 1 |&t#Fph+® COUNTER WEIGHT

4 [S077142815| 1 |42%T SM7.14X28-15.5 | SCREW SM7.14X28-15.5

5 (991002017 | 1 | LiATHHE MAIN SHAFT BUSHING FRONT

6 |S126354006| 2 |[42%T SM6. 35X 40-6 SCREW SM6. 35X40-6

7 [S1443740006| 2 |4%4] SCREW

8 (991009016 | 1 |ZZkIRzh% BOBBIN WINDER DRIVING WHEEL

9 1991002018 | 1 | bihhihE BUSHING INTERMSDIATE

10288002010 | 1 | _k % MAIN SHAFT

111991002012 | 1 | E3EHE MAIN SHAFT BUSHING REAR

121991002013 | 1 |3@3f 0IL SEAL

131380022101 | 1 |EEHEH SERVO MOTOR ASSY

14 (280002014 | 3 |34 SPRING WASHER

15150443740067 3 |4E4TSM4. 37X40-6 SCREW SM4. 37X40-6

16 [M180500814| 3 |4#24T M5X 14 SCREW M5X 14

171380022301 | 1 |4%%5 28 FILM ROTATING AND ENCODER ASSY

18 [M070300505| 3 |#24TM3 X5 SCREW M3X5

19 [288C02019| 1 |F%# HANG WHEEL ASM

20 M140500806| 2 | %247 SCREW M5X10

Y 991014011 | 1 [#14tDBX1 14 NEEDLE DPX1 14
991003011H-5| 1 | #1. %t DPX5 20 NEEDLE DPX5 20

221991002001 | 1 |42%T SM5.95X28-10.5 | SCREW SM5.95X28-10.5

)3 991002004 | 1 |HELFFLHHE M THREAD TAKE-UP LEVER ASM M
991002004H| 1 |#k&4FLHHE H THREAD TAKE-UP LEVER ASM H

24 [W220801605 1 |#[E WASHER

25280002004 | 1 |§t#FEREHER SLIDE BLOCK

26991003007 | 1 |41 TESL S NEEDLE BAR THREAD GUIDE

271991003001 | 1 |4+4F FEFE RUBBER CAP 8.5

28 (280003036 | 1 |3mIL FELT

29991003002 | 1 |$t#FLE NEEDLE BAR BUSH U
991003003 | 1 |[£t#F M NEEDLE BAR M

301991003003H| 1 #F H NEEDLE BAR H
991003008 | 1 |4 FTE M NEEDLE BAR BUSH D M

311991003008H] 1 $HTEH NEEDLE BAR BUSH D H
991003010 | 1 |§H#F i ZIM NEEDLE BAR THREAD GUIDE M

321030302025 | 1 |$t4Fid £ IFH NEEDLE BAR THREAD GUIDE H




BYL-

F 5 [ ¥RZRIE BYLxx)| B £ EHEM NAME OF PARTS

335083184405 1 | §t12%TSM3.18 SCREW SM3. 18

341991001035 | 1 |HEtRZE SLIDE PLATE COMPONENTS
991001028 | 1 |44 M THREAD PLATE M

39 991001028H| 1 |§t#x H THREAD PLATE H

361991002015 | 1 | E&hiyE THRUST COLLAR ASM

3715116354006 2 |42%T SCREW

38 991002019 | 1 |HK&ETFBRE Rubber

39 (991002025 | 1 | %M =175 5H0E B Rubber ring

401870002013 | 1 |HEHE 0il throttle

41 (280003036 | 1 |ftRA=PR&IIL Roller felt

42 |S145952806 1 | EHPHEIRET Screw

43 [S078732811 1 | 4247 Screw




3. EERIZEE Presser foot mechanism

26

24 25



BYL-

5= [ ¥RIZRES BYL-x)| B & EHEW NAME OF PARTS

1 (991004002 | 1 |#24%T SM3.57X40-9.5 | SCREW SM3.57X40-9.5

2 1991004001 | 1 [ EMIRFE HAND LIFTER

3 (991004003 | 1 |0BIE P4 RING P4

4 |LB1112 1 |8 EB % PRESS FOOT LIFTER CAM ASM

5 1991004007 | 2 |BTAL#FHB 40 54 LINK SHAFT

6 (991004039-1 | 2 | 4I4kn WASHER

7 [280004019-1 1 |$5[E BIAIAT #F HANK LIFTER LINK

8 (288003008 | 1 |4 EMIRIAF LIFTING LEVER LINK

9 991004008 | 3 |&% E5 SNAP RING E5

10 (W220600707| 1 | WASHER

111991004032-2 1 | EBIF &R IFTING LEVER

121991004010 | 3 |%H{LHRET SM4. 76 SCREW SM4. 76

13 (288003013 | 1 |#H{ 24T SM6. 35 SCREW SM6. 35

14 [288003014G | 2 |ZH{IHZ4T SCREW

15(288003015 | 1 |[$8/ERIF AL #F LIFT KNEE CONTROL LEVER

16 [991004028A| 1 |iE E M2 4T ¢8 1M PRESSURE REGULATING BOLT ASSY M

171991004033 | 1 |AESHF PRESSER GUIDE BAR
991004029 | 1 |[{HEEM PRESSER SPRING M

18 1870004004 | 1 |iF/E ZH PRESSER SPRING H

19 [280004006 | 1 |EHFEZE NEEDLE BAR GUIDE BRACKET

20(S126354006| 1 |#2%T SM6. 35X40-6 SCREW SMé. 35X40-6

21(991004041 | 1 |EAFTERHE SHOCK PAD

221991004005 | 1 |[E#iHE PRESSER BAR

231991004031 | 1 |[E#F PRESSER BAR BUSHING LOWER

2418073574011 1 42T SM3.57X40-11 SCREW SM3.57 X40-11

25991004036 | 1 |$PigSE PROTECT SHELF

” 991004009 | 1 |EH M MPRESSER FOOT ASM M
991004009H 1 | H MPRESSER FOOT ASM H

27(288003027 | 1 |34 E B4t HAND LIFTER CAM

28 M140607508| 2 |[#24T M6X0. 75-8 SCREW M6X0. 75-8

291288003029 | 1 |H{I4R$T SCREW M6X0. 75-16

30 288003030 | 1 | EMIIR FAu8 BEARING

31 (288003031 | 1 |34 [E B gl 4% 3 PRESSER FOOT CRANK SHAFT

32 (288003032 | 1 |#2[F B IR o gl 4R PRESSER FOOT DRIVING CRANK

33[N210607503| 1 |[#2H M6X0. 75 NUT M6X0. 75

34 |S074374005| 2 |#24] SM4. 37X5 SCREW SM4 .37 X5

35(991003020 | 1 | X[ SET SCREW COLLAR

36 (288003036 | 1 |BFITIEAHERE RUBBER CAP

37 [288003037 | 1 |5 E BT 4F CONNECTING ROD VERTICAL

381991004042 | 1 |# K SHIM

39 288003039 | 1 |EMEMNE TORSION SPRING

40288003040 | 1 |BL 28 A SERSOR

41M140500808| 2 |#2%T SCREW




BYL-

Fr 5 | ¥R BYL-xx)| A £ FHAMR NAME OF PARTS

42 IM140300503| 1 [42%T SCREW

43 (991004026 1| R LR T AR BE AL 5 Link shaft

44 1991004022 1 &R ENE Tension release return spring
44 [991004022H | 1 |MZEMBENLE(ER) Tension release return spring
45 1280004017 1 |FAZ TNt Thread tension relerse wire
46 |280003046 3 |HEER Magnet

47 |380110901-2 1 | YmiSzR Encoder

48 |M070300505 2 (1B42 Screw




4. i %X#l2EE Feed mechanism chanism components




10

BYL-

F 5 [¥RZRE BYL-xx) | A= FEHBIH NAME OF PARTS

1 [M180500816 1 |4Z4T M5X16 SCREW M5X16

2 (288004002 | 2 |ZE+Fih STUD

3 (288004003 | 1 |fBI4%EHF F-REGULATOR CONNECT ROD
4 (S14374006 | 2 |42%T SM4. 37X40-6 SCREW SM4. 37X40-6

5 1288004005 | 1 |{BI45BH4R INVERTED CRANK

6 288004006 | 1 |fBI4E L BB M BACKSEWING STEPPING MOTOR
7 M180400714| 4 |424T M4X14 SCREW M4X 14

8 (991005026 | 1 |#EEhHR EE A §4 ADJUSTING LINK FULCRUM SHAFT
9 991002001 | 2 |4#24T SM5.95%X28-8 SCREW SM5.95X28-8

10 (280004010 | 2 |%S =R EIEEH FEED LINK STUD
111288004011 | 1 |$EFHEE LEVEL FEED REGULATOR
12280004012 | 2 |4 IEZIR FEED ROCKER LINK
13288004013 | 1 |[1EFHEEA 5 ADJUSTING LINK FULCRUM SHAFT
141280004014 | 2 |[KIZZIR FEED ROCKER ARM L INK
151991005038 | 1 |ERHhiREH WSLKING FOOT PIN

16 [S073574005| 5 |42%] SM3.57X40-5 SCREW SM3.57X40-5
171991005041 | 1 |XFH#R FEED ROCKER SHAFT CRANK
18[5074762815| 2 | 424 SCREW

191991005013 | 1 |ERIEATH NWALKING FOOT PIN
201991005045 | 1 |$EFETIHALIRET HINGE SCREW

) 288004021M| 1 |ZEFFHME M CONNECTING ROD ASM M

991005067H| 1 |ZEFFHEH H CONNECTING ROD ASM H

22 (991005043 | 1 |8 F G HR#R REAR CRANK ASM

23 |N217142805| 1 |42 HF SM5. 95 NUT SM5. 95

24 (991005051 | 2 |$AFsHA B c14 RING C14

251280005062 | 2 X%, BT HEMAT 0IL SEAL

26 (288004026 | 1 |3%7nih FEED ROCKER SHAFT

27 (991005049 | 2 | FihAIihE FEED ROCKER SHAFT METAL
28 [S126354004| 4 |#24T SM6. 35X40- 4 SCREW SM6 . 3 5X40-4

29 (991002015 | 2 | 3% 75 34 E THRUST COLLAR

30 280005061 | 2 |EFmimpE FEED ROCKER SHAFT METAL
311991005029 | 1 | FZe4H FEED BAR SHAFT
32991005052 | 1 |ZFZERE FEED ROCKER
331991005033 | 1 |ZF 2 FEED BAR

34 (S073184406| 2 |%24] SM3. 18X44-6 SCREW SM3. 18X44-6

35 991005031 | 1 [ERIF M FEED DOG M

991005031H| 1 |[iXEHRIZF H FEED DOG H
1

36

S074762812

BE4£T SM5. 95X28-12

SCREW SM5. 95X28-12




BYL-

F 5 [¥RIZRiE BYL-x) | A 2 EHZM NAME OF PARTS

37791005054 | 1 BFX DRIVING SHAFT CRANK ASM FRONT
991005054H 1 |#4F X H DRIVING SHAFT CRANK ASM FRONT H

38 (5084374012| 1 |42%T SCREW

39 [288004039 | 1 |$87F 44 FEED DRIVING SHAFT

40 (288004040 | 1 | FZE REED SPRING

411288004041 | 2 | BIKE Rubber plug

421991005064 | 2 |;hm*s ASPHALT FELT

43 (288001029 B E Rubber plug

11



5. jE#83EE Hook components

12




BYL-

F5 | ¥RZRIE BYL-xx) | A2 EHhR M NAME OF PARTS

1 (991003012 | 1 |xig%E Y BEVEL GEAR ASSY

2 |S145952804| 1 | B2%T SCREW

3 [991003016-1 | 1 |24h LM E VERTICAL SHAFT BUSH U

4 1991003014-1 | 1 |23H VERTICAL SHAFT

5 1991003018 1 |RFTIHE VERTICAL SHAFT BUSH D

6 1991003023 | 1 |ERENS HOOK STOPPER
870013014 hEtg eI A H HOOK STOPPER H

7 15084374011 1 |424T SM4. 37X40-11 SCREW SM4 .37 X40-11

8 (991003030 | 1 [ EHMH BOBBIN CASE ASSY

9 (991003029 | 1 |#&& BOBBIN
991003015 | 1 |FEHRZEH M ROTARY HOOK ASSY M

10 1591003015H] 1 EREH H ROTARY HOOK ASSY H

111991003028 | 1 |3 424T OIL COVER SCREW

12 |LL1122 1 |[ETs 0OlL CORE

13 (030306031 2 |imE 0lL SEAL

14 |280002019 1 | MR E PUMP BUSH

15 (280003033 1 | M 0lL SEAL

161991003022 | 1 | F#h ROTARY HOOK SHAFT
991107001 T H ROTARY HOOK SHAFT

17 |S074374005| 2 |424] SM4. 37X40-5 SCREW SM4. 37X40-5

181991003020 | 1 | FHI14E SET SCREW COLLAR

19 1380072401G | 1 | T/ E BUSHING REAL

20(280006040 | 1 |H&H LOWER THREAD FINGER

21(S073574006| 1 |424T SCREW

22(280003035 | 1 | ORI 0-RING

23 (991003027 1 | FHbRH oil wick

13



14

6. {i hiE

N=RCE
/'E'«a.&

=1

Lubrication

34
354
21
22
24 26
23
22@\_‘/
22
.
32

1
27 19
20
28
2eme——
19—8

18



BYL-

F = | ¥IlZREE BYL-xx)| A2 EHRR NAME OF PARTS

1 [S093574016[ 2 | #8247 SCREW

2 1991001052 | 1 |HZ&E ERAEH OIL THREAD BOARD ASM
3 1991009001 | 1 [H& OIL GAUGE WINDOW

4 1991009002 | 1 |0 B[ 0 RING

51991009006 | 1 |;HE L= VINYL TUBE L=

6 (991009005 | 1 |;hEs S OIL FELT PRESSER

7 (991009019 | 1 |[EHER FELT

8 1991009003 | 1 | LihtmE MAIN SHAFT OIL TUBE
9 |[M180500814 1 |4Z4T M5X16 SCREW M5X16
101991009008 | 1 |H%: WLCK

11 (288C06011 1 [hE? 0OIL GAGE WINDOW
121991009008 | 1 |iHZk WLCK

131991009013 | 1 |sHFZE L4 0OIL PUPM SUPPORT

14 (288009014 | 1 |HZRBAH PUMP UNIT
1515075952810 1 |#2%T SM5. 95%X28-10 SCREW SM5.95%X28-10
16|S074374010 1 |#2%T SM4.37X40-10 SCREW SM4. 37X40-10
171288006017 | 1 ;“q*-:ﬂééﬂ# FLOAT ASSY
181288006018 | 1 [sHEZ T E 0IL BOX SEALING RING
19 |280010031G | 1 él O Ring

20 380084601 1 | BUHIRET Screw

21(288006021 | 1 |H& 0l1L BOX

221280001058 3 | B0 OIL FEEDING PIPE

23 |288C06023 4 |HE OIL PIPE CLAMP

24 (280009005 1|3 *é' NINYL TUBELQ

25 (280009005 1 | W VINYL TUBE L=

26 280010028 1 1#;‘&1:1 OIL FEEDING PIPE

27 |©000860015 | 1 | prupg 54 0 RING S4

28 (380082101 | 1 |i@F54R4T ADJUESTING SCREW
291288006029 | 1 |HZENR WIRE PLATE

30 (380084701 | 1 |0B![E P8 0 RING P8

31 (380084601 | 1 | K Hm4E4ET M8 SCREW PAN M8

32 1991009007 1 | EHER Holder

33 |280009012 1 | IHE Rubber joint

34 380082801 1 | HEXE Tubing bracket

35 |M070500808 | 2 |4B4T Screw

36 |991009007 1 | EHE R Holde

37 |S094762806 | 1 |[EME KIB4T Screw

38 1991009015 1 | fmEEL Rubber joint

15



16

7. #3458 Threading mechanism




BYL-

FF S | IRIZRES BYL-xx)| A £ FEHZH NAME OF PARTS

1 1280001031 1 |E%% D FACE PLATE THREAD GUIDE
2 |S074374006| 1 [424T SM4.37X40-6 SCREW SM4.37X40-6

3 |S094762806| 1 |H2%T SM4. 76X28-6 SCREW SM4. 76X28-6

4 1991001021 | 1 |[#R&AFFHIFE THREAD TAKE-UP LEVER COVER
5 (5114374006 1 | 24T SCREW

6 1991001007 | 1 | =ERIT LR SPOOL PLATE

7 IM080500810| 3 |42%4T M5X10 SCREW M5X10

8 |280001041 | 1 |Zezk2E4HH BOBBIN WINDER ASM
8-1/991001041-1| 2 |34 RING

8-2[991001041-2 | 1 |52 H R BOBBIN BASE
8-3|991001041-3 | 1 |24k 4H SPOOL

8-4/991001041-4| 1 [0B![E ORING

8-5|991001041-5| 1 |F & WASHER
8-6[991001041-6| 1 |4k up WINDING WHEEL
8-7|991001041-7 | 2 |HE4TM5X5 SCREW

8-8[991001041-8| 1 (&K HE RUBBER WASHER
8-9(991001041-9 | 1 [T FTHELH Y SHUTTLE CAM ASM.
8-9-1991001041-9-1 | 1 | SHUTTLE CAM.
8-9-4991001041-9-2 | 1 |#ZETM5X5 SCREW
8-9-9991001041-9-3 | 1 |85 Je4h SHUTTLE CLAMP SHAFT
8-10[991001041-11| 2 |33 FLAT WASHER
8-11[991001041-12 | 1 |#8EZ R SHUTTLE ARM HANDLE
8-12[991001041-13 | 1 [4ZETM4X12 SCREW
8-13|991001041-14 | 1 |# 3k BOBBIN GLIP
8-14|991001041-15 2 $§$T3M4_ 76 SCREW
8-15/991001041-16 | 1 [#8755 K& BOBBIN BASE
8-16(991001041-17 | 1 | 4R AT4F WINDING LEVER
8-17|991001041-18 | 1 |gHZEE SPRING
8-18/991001041-19 | 1 |8 % SPRING
8-19/991001041-20 | 1 | 0% Z5 3¥ [#] 0 TYPE SEALING RING
9 |S093574005| 2 |#Z2%T SM3.57X40-5 SCREW SM3.57X40-5
10 1991001043 1 |2 T] KNIFE

11 [280001045 1 | SRkasREEH BOBBIN THREAD TENSION ASM
11-1991001045-1 | 1 | e 412 TENSION NUT
11-2991001045-2 | 1 | e & dB4T TENSION POST
11-3991001045-3 | 1 |Segamas TENSION SPRING
11-4991001045-4 | 2 | Je kiR THREAD TENSION DISK PRESSER
11-5[991001045-6 | 1 | &KIZHF () TENSION NUT

12 [280001019 1 & R&F[ZAHHG THREAD TENSION ASM
13991001023 | 1 |A%4 FRAME THREAD GUIDE R
14 |S074374006| 1 |42%T SM43. 7X40-6 SCREW

151288007015 1 | Ky 25426cm THREAD TENSION ASSY
16 |S144762805 | 1 |EBFRELBETIRE SCREW

17



18

BYL-

F S | YRIZRES BYLxxx) | B2 EHBM NAME OF PARTS

16 1S115952811| 1 | 4247 SCREW

17 1280001049 1 | K& P-BAR BRACKET THREAD GUIDE
18 (288007018 1 | F ke 2130cm THREAD TAKE-UP 30cm

19 1991001056 1 |R&ERR BOBBIN WASHER

20 [S074374007 | 1 | 4247 Screw

21 |280001065 1 | BFIRGRTLHIZRE Rubber plug

22 (280001027 1 | #ALRET Tension releasing

23 1991002025 1 | O B[ O-ring




8. t#53EE® Thread trimmer mechanism

19



BYL-

20

S | ¥PRIZRES BYLoo) | A 8 THEH NAME OF PARTS
1 288008001 | 1 |EBHLREW L SOLENOID SETTING PLATE L

2 (288008002 | 1 |BTZ e MOTOR

3 (288008003 | 1 |EEHLRZER R SOLENOID SETTING PLATE R

4 M180400710| 8 |424T M4X10 SCREW M4X10

5 |Lu1255 1 | 8% SPRING

6 |288008031 | 1 |4#2 & SM4. 37 NUT SM4. 37

7 [M180500812 4 |#2%T M5X12 SCREW M5X12

8 [M040300507| 3 |#2%T M3X7 SCREW M3 X7

9 280006007 | 1 [FWTIER KNIFE HOLDER PRESSER PLATE
10[S047374005| 3 |424T] SM4. 37 SCREW SM4. 37

11280006002 | 1 | Tzh7J] MOVABLE KNIFEL
121280006045 | 1 |#[E WASHER

13280006044 | 1 | E&h 7] MOVABLE KNIFEL

14 |S074374005 1 |#24T SM4. 37X40-5 SCREW SM4.37X40-5
151280006011 | 4 |HH{LBEET M4 SCREW M4

16 (280006010 | 1 | JIZEKIEF KNIFE HOLDER CONNECTING ROD L
171280006001 | 1 | ~J]% KNIFE HOLDER D

18 IN210400703| 2 |2 & M4 NUT M4

19 280006009 | 1 |JJZR%E & #F KNIFE HOLDER CONNECTING ROD S
20 (280006004 | 1 | LETJ1%8 KNIFE HOLDER U
21280006012 | 1 |1k ph#m THREAD TRIMMER LEVER
22M180500814| 2 |#2%T M5X 14 SCREW M5X 14

23280006014 | 1 |IR=hEl#ELE B3R POSITIONING BLOCK

24 (280006017 | 1 |XihihE FORKED SHAFT BUSH

25 (5145952806 1 |[#2%T SM5. 95X28-6 SCREW SM5.95X28-6
261288008026 | 1 |¥Z&phHR THREAD TRIMMER LEVER
271288008027 | 1 |&E%%h C ROLLER SHAFT C

28 (288008028 | 1 |&# ROLLER

29 [288008029 | 1 |#[E WASHER

30288008030 | 1 |¥I1ZIRzhEh4® THREAD TRIMMER CAM LEVER SHAFT




9. BILERARASE E Quick reverse switch mechanism

10. ZFHIFRREMRER

Control box device and operation box

21



BYL-

FF S RIS BYL-xxx) | A 2 EHAM NAME OF PARTS
1 5094762806 4 |B2%T SM4. 76X28-6 SCREW SM4.76X28-6
2 1288009004 | 1 |HHZ&EFR LINE BOX
3 (288009003 | 1 |BIZEHFKXBEH %12 L cm| R-SWITCH ASSY 24cm

BYL-

52 | YRS BYL-xx) | A £ EHAM NAME OF PARTS
1 (S074762820 3 |#24] SM4. 76X28-20 SCREW SM4. 76X28-20
2 |288c10002u | ! |emsmas CONTROL BOX ASSY
3 [S073574008 | 2 |424T SM3.57X40-8 SCREW SM3.5X40-8
4 |288C10004U | 1 |iZ&IER OPERATION PANEL
5 1991001061 1 | BiRlgx CORD HOLDER
6 |S074762809 | 1 |4B4T SCREW

22




Accessories

1. B4

23



24

BYL-

75 |YIRIZRES BYLxx) | A £ EHRMR NAME OF PARTS

1 (991014001 | 2 |#Hl k& 4% MACHINE HINGE PLATE

2 1991014003 | 2 |HlLEHBE HINGE SLEEVE HEAD

3 [280014012 | 2 |BFEE(A) QUAKEPROOF WASHER

4 1991014002 | 4 |47 NAIL

5 280014013 | 2 |BFE#(B) QUAKEPROOF WASHER

6 (991014006 | 1 |48227T] ()N) SCREW DIRVER

7 (991014005 | 1 |4&227] () SCREW DIRVER

8 1991014004 | 1 |#B227] (K) SCREW DIRVER

9 (991014011 | 2 |#1%t DBX1 (#14) NEEDLE DBX1 (#14)

9 [991003011H-5| 2 |#1%t DPX5 (#20) NEEDLE DPX5 (#18)
101991014007 | 3 |[#H BOBBIN

11 |280015010 1 | SHE 0OIL RESERIVIR
121288011012 | 1 |[#L#EHF HEAD REST
13991014008 | 1 |# k= HEAD COVER
141288C11014 | 1 | BEHFH# PARTS BOOK
151991014019 | 1 |Ri4F2B ¢4 CONNECTING ROD ASSY
16991010015 | 1 |BR¥ELEH KNEE LIFTER ASSY
171991013001 | 1 |ZZ24B 44 2DR THREAD STAND ASM 2DR
18 [380060101A| 1 |HLFRRFEHM ELECTRONIC KNEE CONTROL ASSY
19 280015019 | 1 |$E#& 0OIL PAN

20 [288011022 1 BT 17 AR ELECTRONIC CONTROL DESCRIPTION
21 (380060601 | 1 |BEITIZF KNEE CONTROL PENDULUM ROD
22 1990000002 1 | fRiEes ACCUSE

23 (990000010 1 | EBiRL POWER CORD

24 1991014018 12 | BKi8y SCREW




Mounting

Fully-submerged

2021/04/26

Subclass / Remark

ikem Code

DL7000T-T1

DL7000/DL7200/DL7300
DL7400/DL7500/DL3880

TABLE
CUT-OUT |pL3g0 /A

SiRUBA [DL720/DL6800/DL6900

g /UNIT:mm
FrERt% /DIFFERENCE: £2 Ay
DL7000T—T1-1070 &E(L):1070/%8:10kg+5% /J MJ
(@)
D) ad

Bt RE RN EE T =IRKE
..
o

N7
B—Bsl&
20

DL7000T—T1 &£&(L):1200/%&:11.4kq+5%
SHBRISROEEAR =

/0
o8

25

Bl

A—Agl&E

218
$HEF

VN Yk,
o
2-R278

2—R30
2—R26
R
P16
ZF

LBY

GC¢
96¢

.

15
140

435 |

2—R30

8¢

O—e

ﬁ%% %5

10204
779
218
215
116
o/
40




— M AN\ —
K SMARIR ™R S)
KAULIN MFG. CO., LTD.
R ERNINRRE » AERFEHRASPHETHEZERRIMIAESETELER !

The specification and/or appearances of the equipment described in this instruction
book & parts list are subject to change because of modification which will without
previous notice.

DL7200D.MAR.2023



